
H2 &H3

21

10

9

30
15

18
37

35
4

36
4

27
16

20

1*

34
4

6

39

41

40

42
42

1*

31

7

8 12
32
2

19

2

29

11
38

14A
17

13

5
33
2 36

4 35
4

22

3

33
4

25

28

20

44

43

45

49
4

47
4

48
4

4

14B

101

46
4

2A - GIPSY RC 163 
2B - GIPSY RC 173

65*

63*

81

84

82

85

33

83

 RODE MANAGEMENT 
SYSTEM

3

91

95
2

96
2

94
100

92

98
97

96
2

95
2

93

99

 MANUAL RECOVERY MODULE 4

63

1A

64

65A
pair

63

68
3

69
3

63A - 12V
63B - 24V

 H2 MOTOR /GEARBOX ASSEMBLY 

1A - H2 12V

1B - H2 24V1B

63

64

65B
pair

63

68
3

69
3

1C

63A - 12V
63B - 24V

 H3 MOTOR/ GEARBOX ASSEMBLY

1C - H3 12V

1D - H3 24V1D

●  Parts ●  Bauteile ●  Pièces ●  Parti ●  Delar●  Piezas



H2 & H3

92 Manual Recovery Drive Plate 1 1 66000009
93 Manual Recovery Handle Socket 1 1 66000009
94 Manual Recovery Drive Lever 1 1 66000026
95 Pawl 4 4 66000026
96 Pawl Spring 4 4 66000026
97 Screw, Cheese Head M5 × 12 1 1 66000026
98 Washer, Standard M5 Form A 1 1 66000026
99 Retaining Ring 1 1 66000026

100 Ball Spring 1 1 66000026
101 Manual Recovery Clutch Nut 1 1 66000018

1 A Motor/Gearbox 12V H2 Assembly 1 - 66000002
1 B Motor/Gearbox 24V H2 Assembly 1 - 66000003
1 C Motor/Gearbox 12V H3 Assembly - 1 66000004
1 D Motor/Gearbox 24V H3 Assembly - 1 66000005
2 A RC 10mm Gipsy Assembly (RC163) 1 1 66000006
2 B RC 8mm Gipsy Assembly (RC173) 1 1 66000007
3 RMS Module 1 1 66000008
4 Manual Recovery Module 1 1 66000009
5 Front Case 1 1 66000010
6 Rear Case 1 1 66000011
7 Mainshaft, Gipsy / Drum 1 1 66000012
8 Mainshaft, Gipsy Only 1 1 66000013
9 Drum 1 1 66000014

10 Drum Cap 1 1 66000015
11 Clutch Cone 1 1 66000016
12 Gipsy Cone 1 1 66000016
13 Screw, Socket Head Cap M10 × 35 (mod) 1 1 66000026
14 A Gipsy Cap, Standard 1 1 66000017
14 B Gipsy Cap, Manual Recovery 1 1 66000018
15 Drum Spacer 1 1 66000028
16 Gearbox Support 1 1 66000019
17 Clutch Nut, Standard 1 1 66000017
18 Washer 1 1 66000027
19 Drive Pin 1 1 66000026
20 Gearcase Gasket 2 2 66000029
21 Coverplate, Drum 1 1 66000020
22 Coverplate, Chain Only 1 1 66000020
25 Pry Out Hole Plug 1 1 66000029
27 ‘O’ Ring Seal 1 1 66000029
28 ‘O’ Ring Seal 1 1 66000029
29 Key, Rounded 6 square × 20 1 1 66000028
30 Key, Rounded 8 square × 40 1 1 66000028
31 Key, Rounded 8 square × 68 1 1 66000028
32 Drive Roller 2 2 66000028
33 Screw, Socket C’sunk M6 × 16 7 7 66000027
34 Screw, Socket C’sunk M6 × 20 4 4 66000027
35 Screw, Socket Head Cap M8 × 20 8 8 66000027
36 Washer, Spring M8 8 8 66000027
37 Screw, Hex Head M10 × 25 1 1 66000027
38 Washer, M20 Form A 1 1 66000027
39 Cable Assembly, single core (black) 1 1 66000030
40 Cable Assembly, single core (red) 1 1 66000030
41 Cable Assembly, 3 Core (black) 1 1 66000030
42 Cable Tie 3 3 66000030
43 Clutch Lever 1 1 60540K11
44 Manual Recovery Operating Handle 1 1 66000021
45 Base Mat 1 1 66000027
46 Stud, M10 × 100 4 4 66000027
47 Nut, Standard M10 4 4 66000027
48 Nut, Nyloc M10 4 4 66000027
49 Washer, M10 Form B 4 4 66000027
63 A Contactor Dual 12V SW 1 1 66000022
63 B Contactor Dual 24V SW 1 1 66000023
64 Wave Tie 1 1 66000024

●  Parts ●  Bauteile ●  Pièces ●  Parti ●  Delar●  Piezas

Item
No.

Part or Service
Kit Number

Description Quantity
H2 H3

65 A Link Set, H2 Motor 1 - 66000024
65 B Link Set, H3 Motor - 1 66000024
68 Nut, Standard M8 3 3 66000027
69 Washer, Shakeproof M8 3 3 66000027
81 RMS Plate 1 1 66000008
82 RMS Cover 1 1 66000008
83 RMS Spring 1 1 66000025
84 RMS Control Arm 1 1 66000025
85 Screw, Socket C’sunk M6 × 35 1 1 66000027
91 Inner Ratchet Cone 1 1 66000009

Item
No.

Part or Service
Kit Number

Description Quantity
H2 H3

Item
No.

Part or Service
Kit Number

Description Quantity
H2 H3

66000002 Motor/Gearbox 12V H2 Assembly 1A, 68 (×3), 69 (×3)
66000003 Motor/Gearbox 24V H2 Assembly 1B, 68 (×3), 69 (×3)
66000004 Motor/Gearbox 12V H3 Assembly 1C, 68 (×3), 69 (×3)
66000005 Motor/Gearbox 24V H3 Assembly 1D, 68 (×3), 69 (×3)
66000006 RC 10mm Gipsy Assembly (RC163) 2A
66000007 RC 8mm Gipsy Assembly (RC173) 2B
66000008 RMS Module 33 (×5), 81, 82, 83, 84, 85
66000009 Manual Recovery Module 91, 92, 93, 94, 95 (×4), 96 (×4), 97, 98, 99, 100
66000010 Front Case Kit 5, 45
66000011 Rear Case 6
66000012 Mainshaft, Gipsy/Drum 7
66000013 Mainshaft, Gipsy Only 8
66000014 Drum 9
66000015 Drum Cap 10
66000016 Drive Cone Kit 11, 12
66000017 Gipsy Cap & Clutch Nut Assembly, Standard 14A, 17
66000018 Gipsy Cap & Clutch Nut Assembly, Manual Recovery Version 14B, 101
66000019 Gearbox Support 16
66000020 Coverplate Kit 21, 22
66000021 Manual Recovery Operating Handle 44
66000022 Contactor Kit 12V 63A, 64
66000023 Contactor Kit 24V 63B, 64
66000024 Link Set Kit 64, 65A (pr), 65B (pr)
66000025 Control Arm Kit 33, 83, 84, 85
66000026 Manual Recovery Drive Kit 13, 19, 94, 95 (×4), 96 (×4), 97, 98, 99, 100
66000027 Fastener Kit 18, 33 (×7), 34 (×4), 35 (×8), 36 (×8), 37, 38, 45, 46 (×4), 47 (×4), 48 (×4), 49 (×4), 68 (×3), 69 (×3), 85
66000028 Drive Key Kit 15, 29, 30, 31, 32 (×2)
66000029 Seal Kit 20 (×2), 25, 27, 28
66000030 Cable Kit 39, 40, 41, 42 (×3)
60540K11 Clutch Lever 43

OPTIONAL UPGRADE KIT TO ADD MANUAL RECOVERY

66840045 Manual Recovery Upgrade Kit 4, 13, 14B, 19, 44,

Service Kits Description Items included in Kit


	7: 7
	8: 8


